




UPGRADING EXISTING OR DESIGNING NEW

DRINKING WATER TREATMENT FACILITIES





UPGRADING EXISTING

OR DESIGNING NEW

DRINKING WATER

TREATMENT FACILITIES

James E. Smith, Jr.

U.S. Environmental Protection Agency
Center for Environmental Research Information

Cincinnati, Ohio

Robert C. Renner and Bob A. Hegg

Process Applications. Inc.
Ft. Collins, Colorado

Jon H. Bender

U.S. Environmental Protection Agency
Technical Support Division

Cincinnati, Ohio

NOYES DATA CORPORATION
Park Ridge, New Jersey. U.S.A.



Copyright © 1991 by Noyes Data Corporation
Library of Congress Catalog Card Number: 90-23205
ISBN: 0·8155·1262·7
ISSN: 0090·516X
Printed in the Un ited States

Published in the United States of America by
[...]
proceeds from literature searches to bench-scale or
field tests. Sludge volume and composition are also
important considerations in the fina I design
selection. Construction costs for the final alternatives
are used to select the appropriate option before
developing the final design.



-; I en..
0-
iD
~ C

U
:-' to-.

Q)

::c 0-
lI>

:::l3
0 to
< m

Table 2·170 Removal Effectiveness lor Nine Processes by Inorganic Contaminant !!!. X

Contaminant
!:! <:no
iO =0

Treatment Ag As ASIU Asv Sa Cd Cr Crill CrVl F Hg HgIO' Hg(l, N03 Pb Ra Rn Se Sel(\l' Se(1l1 U 2 :::l
<" to

ConvenlJOnal H - M H L H - H H L - M M L H L - - M L M .. 0"treatment lI> -...
0..

Q It>
CoagulatIOn ° H - - H - M - H - - M - - - H - - - - - - '"aluminum z .0

0

;- :::l
CD 50

CoagulatIOn ° M - - H - - - H H - - - - - - - - - - - - ." to
Iron 0 Zn.. It>

lime softening - M H H H H L M L M L H H M l H
..

~- - - - - ...... 0
Reverse OsmoSIS H - M H H H H - - H H - - M H H - H - - H 0- -.

-<
and electrodialySIs ;- :::l

0 "
Cation exchange - l - - H H - H l l l H H - l H .0 50

- - - - - .. to

" ~n°
Anion exchange - - - - M M - M H - - - - H loA loA - H - - H n° Q)

0 ....
" It>

Activated alumina - - H - l L - - - H - - - - - l - H - - - iO -.
3 -i
;- -.

Powdered L - - - l M - l - L - M M l - l - - - - - .. It>

aCllValed carbOn :! Q)....
3

Granular - - - - l M - L L H H, L - l H
It>- - - - - - :::l

activated carbon ....
"T1

H • High • > 80% removal.
Q)

n
M • Med,um • 20-80% removalo
L • Low • < 20% removal. ....
- • indicale no data were providedo

(b0
en

Source: See text and tables in Chapter 7°



Table 2-18, Advantage. and Dlaadvantalln 01 Inorganic
Contaminant Removal Procnan

Precipitation and Coprecipltation Used in CoagulaoonlFillrati'on
Advan1ages

• Low cost for high volume

• Often Improved by high Ionic strength

• Reliable process well SUited to automatIC control

Disadvantages

• Stoichiometric chemical addi60ns reQUl/ed

• High-water-content sludge must be disposed of
• Parts-per-billion effluent contaminant levels may reQuire two­

stage preclplta60n

• Not readily applied to small, intermittent flows

• Copreclpitatlon effiCiency depends on Inlbal contaminant
concentra60n and surface area of pnmary floc

Ion Exchange
Advantages

• Operates on demand
• Rela6vely insensl6ve to flow variations

• Essenbally zero level of effluent contamlna6on poSSible

• Large variety 01 specific resins aV81lable

• Beneficial selectivity reversal commonty occurs upon
ragenerabon

Disadvantages

• Potential for chromatographIC effluent peaJ<ing

• Spent ragenerant must be diSposed of

• Vanable etlluent quality with respect to background ions

• Usually not feasible at high levels of total dissolved solids
Activated Alumina
Advantages

• Operates on demand
• InsenSitive to flow and total dissolved solids background

• Low effluent contaminant tevel posSible
• Highly selectrve for fluollde and arsenic

Disadvantages

• Both acid and base are required for ragenerabon

• Media tend to dissolve. prodUCing fine partICles

• SlOw adsorption kInetICS

• Spent ragenerant must be disposed ot
Membranes (Reverse Osmosis and Bectrodialysis)
Advantages

• All contaminant IonS and most dissolved non·ions are
removed

• Relawely ,nsens,t,ve to flow and total dissolved solids
level

• Low etlluent concentration PQSSlble
• In reverse osmOSIS. bacteria and parbCles are removed

as well

Disadvantages

• High capital and operating costs
• High level of pretreatment required

• Membranes are prone to fouling

• Relect slteam IS 20-90% of feed flow

Source: Clifford (1986),

Selecting and Evaluating Treatment Processes 17

The chapters that follow elaborate on each group of
treatment techniques. Filtration technologies are
discussed in Chapters 3 and 4, disinfection in
Chapter 5, organic contaminant treatments in
Chapter 6, and technologies that control corrosion
and remove inorganic compounds and radionuclides
in Chapter 7,



3. Prefiltration Treatment Elements

deficiencies for each treatment element. Techniques
for upgrading fall into five basic categories, according
to treatment element:

• Modifying chemical treatment or dosage
• Modifying or adding rapid coagulant mixing
• Improving flocculation
• Improving sedimentation
• Modifying filtration processes

Conventional treatment is the most widely used train
of processes to control microbial and turbidity levels
in surface supplied drinking water. The precise order
and composition of conventional treatment elements
are not invariably the same, but commonly include
chemical feed, rapid mix, flocculation, sedimentation,
filtration, and disinfection.

The performance ofa filtration technology is greatly
impacted by the processes that precede it.
Prefiltration elements, including chemical feed,
rapid mix, flocculation, and sedimentation may need
upgrading to improve overall system performance or
accommodate system expansions. This chapter
presents typical problems and recommended
solutions associated with prefiltration processes.

It is often necessary to modify existing conventional
treatment plants due to changes in population.
financial constraints, raw water quality. and
regulatory atmosphere. These changes may upgrade
the present system to:

• Improve the water quality
• Increase plant capacity
• Improve reliability
• Reduce maintenance
• Reduce costs

Upgrading conventional treatment plants can effect
significant improvements. For example, upgrading
can increase the capacity of most soundly constructed
plants by 100 to 200 percent, provided traditional
design parameters were used in the original plant
installation.

Any of the five basic components ofconventional
treatment can be upgraded. alone or in combination.
A deficiency, or a set ofdeficiencies, in one or more
components of conventional treatment will typically
prompt an evaluation of the potential for upgrading.
Table 3-1 summarizes the causes of potential

18

Table 3-1.

Treatment
Element

ChemICal feed

Rapid mIx

Flocculation

Sedimentation

Filtration

Summary Of COnventional Treatment Operating
luu..

Potential Causes of Problems

-Choice at chemlCal(s)
-Choice of chemical dose and pH
-Control of chemical addit>on; perlormance

of chamlC3l pumping equipment
-Mamtananca at chemICal fead hoes
-f'lexibility in teed system 10 allow tor

changing the poont of addition. adding
chemicals at more than one poon~ etc.

-sequence of adding different chemicals
-Degree of dilution of ctlemlC3ls before injection

-Type 01 rapod mIx; irHioe versus mechanlC3l mix
-Number of rapid mixers
-Method of chemICal addition
-Mixing spaadldatention time

~ptimum detentIOn time
~ptimum mixing intensity
-Number of stages
-AclaQuate baffling to approximale plug now

conditIOns

-Surlaca loading rates
-Short Circuiting due to wIOd. temperature.

density differences, Inlet and ouUet deSIgn
-Amount and rate of accumulation of sludge
-Sludge removal

-f'ilter rate and rate control
-Hydraulics
-ChemlC3l pretreatment of water reaching the

tilter
-l nadequate backwashlng



The remainder of this chapter discusses the first four
categories of modification. The last category,
modifying filtration processes, is discussed in
Chapter 4.

3.1 ModIfying Chemical Feed
Proper chemical feed is critical to optimal
performance of flocculation, sedimentation,
filtration, and disinfection systems. The three basic
aSj)f!cts of chemical feed systems are chemical type,
dosage management, and method ofchemical
application. This chapter addresses these topics and
the costs associated with modifying chemical feed
systems.

3.1.1 Chemical Type
The three types ofchemicals usually applied to the
raw water at the beginning of the conventional
treatment train are coagulants, coagulant aids, and
pH control substances. Some polymer coagulants are
used to coat filters during backwash cycles to
increase their effectiveness. However, this
application is discussed in the chapter on filtration.

Coagulants
Coagulants are chemicals used to remove turbidity
and organic substances from raw water by
precipitation. Coagulation also removes bacteria,
algae, color, iron oxide, magnesium oxide, calcium
carbonate, and clay. Coagulation's effectiveness in
removing humic acids is important because humic
acids combine with chlorine to form trihalomethanes.
Coagulants act by overcoming the charges of
suspended particles thus allowing larger particle
groupings to form. They are introduced during the
initial stage of water treatment just before the rapid
mixing step. Coagulants are effective by themselves
and in conjunction with coagulant aids and pH
modifiers. The two most common coagulant types are
metallic salts and polymers; the most common
metallic salt coagulants are aluminum sulfate (alum)
and ferric chloride.

The selection of a particular coagulant depends on
the required level ofeffectiveness. A standard jar test
is the recommended method to determine the relative
effectiveness of various coagulants for a particular
raw water supply. Jar test procedures are described
later in this chapter. If different coagulants are
equally effective, then the factors that should be
considered are cost; availability; overall safety; and
ease of storage, handling, and application. Metallic
salts, for example, are much less expensive than
polymers, as shown in Table 3-2, which lists a variety
ofchemical costs.

Alum is the most widely used coagulant because of its
availabilitY,low cost, ease of use, and ease of storage.

Prefiltration Treatment Elements 19

Table 3·2. Chemical Costs for Conventional Treatment
($1986)

Small « 1 MGD) Large ( > 1 MGD)

Chemical Systems, $/lon Systems. $/ton

Alum (dry) $ 500 $ 250

Alum (liquid) 300 125

Lime (Quick) 100 75

Lime (hydrated) 150 100

Ferric chloride 500 275

Ferrous sunate 277 250

Ferric sultate 200 155

Soda ash 250 200

Sodium hydroXide 595 316

Chlonne 500 300

Sodium hypochlonte 190 150

LKluid carbon diOXide 350 100

Sodium 1,160 1.100
hexametaphosphate

Zinc orthophosphate 1.520 1,000

AmmonlB. aqua 230 200

Ammonia, anhydrous 410 350

Sulfuric acid 140 100

Hydrochlonc acid 171 166

Acbvated carbon 950 800
powdered

Activated carbon 1,900 1.600
granular

Acuvated alumina 1.694 1,156

Potasslum 2.800 2,500
permanganate

Sodium bisulfate 909 673
(anhydrous)

Sodium SIlicate 400 200

Sodium chloride 105 85

Polyelectrolyte 1.500 1,000

Diatomaceous earth 680 310

Magnesium 650 582

Sodium chlonte 3.200 2,800

SodJum hydrOXide 590 316
76%

Sodium bicarbonate 490 380

Calcium hypochlonte 2,700 1.540

1 MGD ~ 0.044 mJ/sec

Ferric chloride, other metallic salts, and polymers
are less widely used. Alum's performance, however,
is greatly affected by the pH of the influent. The
recommended dosage ofalum ranges from 5 to 150
mg/L, but the problem of sludge disposal increases
with higher alum dosages.

Due to health concerns about aluminum, some water
utilities are considering switching to ferric chloride.
Although ferric chloride is not always as effective as



20 Upgrading Existing or Designing New Drinking Water Treatment Facilities

alum in reducing trihalomethane formation potential
(THMFP) and total organic carbon (TOC), it is more
effective than alum for water with high dissolved
color, low turbidity, and a moderate pH.

Polymers are effective coagulants, coagulant aid~,
and filter aids. They consist of chains of monomers
and are classified according to their charge or lack of
charge. A polymer with a charge is an ionized
polymer, or a polyelectrolyte. Ifa polymer has a
positive charge, it is cationic; if it has a negative
charge, it is anionic; and if it has no charge, it is non­
ionic.

Cationic polymers are effective for coagulating
. negatively charged clay particles, while anionic
polymers are not very effective for this purpose.
Anionic polymers are generally more effective for
removing certain positively charged colloids and
when used in conjunction with alum or other metallic
coagulants. Nonionic polymers are effective filter
aids. Polymers are not effective for coagulating some
organic colors. Polymer selection requires frequent
use of the standard jar test to adjust and compensate
for seasonal changes in the influent characteristics.

In applications where polymers are effective, dosages
are generally lower than alum dosages for the same
effect. Typical polymer dosages range from 1.5 to 10
mglL. Consequently, polymer coagulants produce
less residual sludge than alum. To avoid large sludge
volumes, there is a trend towards replacing alum
with either cationic polymers, cationic polymers plus
alum, or sodium aluminate. The use of cationic
polymers instead of alum is most applicable to raw
water with turbidity of less than 5 NTU and where
direct filtration is feasible.

Coagulant Aids
Coagulant aids are added to the influent after or
simultaneously with the primary coagulant to
improve particle capture during flocculation, poor
flocculation basin performance,clarification
efficiency, and retention in filters of the coagulated
particles that agglomerate (floc) Coagulant aids,
through formation of faster settling floc, will improve
the sedimentation process and reduce turbidity
loadings on filters, thus potentially extending filter
operating cycles. Nonionic and anionic polymers are
used as coagulant aids. Nonionic polymers
strengthen floc.

Coagulant aid dosages are stated in terms of their
ratio to the amount ofalum added to th:l influent.
Dosages are determined by raw water characteristics
and operational factors. The ratio of alum to polymer
dosages ranges from 100: 1 to 50: 1. Again, standard
jar tests are required to determine precise coagulant
aid dosage.

pH and Alkalinity Controls

The optimum pH range makes metallic coagulants
insoluble and improves the strength of the floc, and
stronger floc enhances turbidity removal through
sedimentation and filtration. The water must contain
sufficient alkalinity for aluminum or iron floc
formation. When pH is too low, adding soda ash,lime,
sodium hydroxide, or sodium bicarbonate will
increase the water's pH and alkalinity. Without
sufficient alkalinity. the coagulation process will not
proceed to completion. Very low pH levels will also
lead to high aluminum ion residual in the finished
water, which is undesirable.

When the pH level is too high due to factors such as
algae and aquatic plant activity, adding acid is
necessary. Typical acids used for this application are
sulfuric acid and hydrochloric acid.

3.1.2 Chemical Dosage Management
Coagulant dosage management is a universal
problem that is critical for achieving low turbidities
in any plant, both well equipped and poorly equipped.
Too little coagulant will result in excessive turbidity;
too much coagulant could also result in excessive
turbidity and wasted coagulant. Coagulant aid and
pH control dosages are determined using jar test
procedures.

While coagulant type is largely determined by
influent characteristics, coagulant dosage is chiefly
determined by effiuent testing. The tests are
performed either in a batch reactor or on a continuous
basis. Batch tests provide indications of proper
coagulant dosage selection at a single point in the
influent stream, but continuous tests are preferable
because they can be used to constantly monitor the
coagulation process and adjust operations. The three
basic tests are the jar test, particle charge
observation technique, and pilot filters. Turbidity
monitoring provides an indication of coagulation
effectiveness.

Jar Tests
The most common technique, the standard jar test,
involves laboratory tests of samples, the results of
which are extrapolated to full-scale operations.
Different coagulant dosages are applied to influent
samples, with each dosage level in a different jar. For
prescribed periods oftime, the resultant turbidity
levels are observed to derive the optimal dosage.

Jar tests are simple. but certain aspects require
attention. Because jar tests are not very accurate for
low turbidity water, coagulant dosages for influent
turbidities less than 5 NTU are difficult to ascertain
with only jar test results based on settled water
turbidity. In such cases, it may be appropriate to



filter settled water through filter paper before
measuring turbidity. Careful attention is necessary
to ensure that the jar test water temperature is the
same as that of the plant influent. In addition, jar
tests are inappropriate for establishing expected
performance ofdirect filtration plants because the
liedimentation process simulated in the jar test is not
part ofa direct filtration system.

Zeta Potential Observation Procedures
The zeta potential observation technique is a batch
test method that measures particle charge with
electrodes. However, it can be adapted to a
continuous test method using a streaming current
detector (SCD), which provides a continuous
indication of partic Ie charge.

The particle charge test relates electrode output to
the zeta potential, a measure of the electrical
potential between the water and the counter ions
surrounding the colloid particles. Colloids are
usually negatively charged and resist coagulation.
Different colloids require different coagulants to
adjust this zeta potential and thus enhance their
removal from the water stream. Zeta potential after
coagulation ranges from + 5 to -10 minivolts (mv).
Organic colloids require near 0 zeta potentials for
coagulation, while clay colloids require negative zeta
potentials. Particle charge observation tests are
calibrated with jar tests or filtrate monitoring.

The results of an SCD, which continuously measures
indicators of zeta potential, can be used to continually
control the chemical feed pumps. Streaming current
detectors provide information on coagulant dose more
rapidly thanjar tests. l Therefore, they enable oper­
ators to optimize chemical doses and cut chemical
costs, especially in systems with variable influent
quality. Use of an SCD improves plant operations,
but is not a substitute for an effective operator.
Figure 3-1 is a schematic diagram of an SCD.

The matching of the zeta potential with specific plant
output must be carefully observed because, while
there is a high correlation between zeta potential and
finished water quality, there is no causal
relationship. The lack of careful scrutiny of the
relationship between particle charge observation test
results and plant emuent will lead to false
conclusions about the finished water's clarity. Bench­
scale particle charge tests are best suited for water
with small annual variations in quality and are also
useful in research. They are not practical for plant

, For a tho<ough discussion of SCDs, see Sleven K. Oertel and
Christine M. Kingery; November 1988; • An Evaluation of
Sirearnlng Currenl Detectors," American Water Works ASSOCiation;
Denver. Colorado.

Prefiltration Treatment Elements 21

operations, because they require a high level of skill
and patience to perform and interpret the results.

Synchronous
Reclifler

Figure 3·1. Simplified diagram of streaming current
detector,

Pilot Filters
Pilot filters measure the water quality on a
continuous basis. They provide an accurate and
direct measure of the expected plant emuent
turbidity, avoiding the intermediate step of
extrapolating lab tests to predict plant-scale
performance. Pilot filters determine the adequacy of
the coagulant dosage and are used with manual or
automated coagulant adjustment mechanisms. Their
accuracy in monitoring emuent turbidity can achieve
significant cost savings through improved efficiency
ofcoagulant usage. Pilot filters have the advantage of
providing indications of floc strength and filter
headloss rate. This information is useful for filter
management and minimizing backwash water.

In general, pilot filters are used to determine whether
an applied coagulant dosage is adequate to produce
acceptable quality water from the plant filters, A
small sample of water, taken immediately after the
addition ofcoagulants, is processed through a small
(usually an 11.43-cm [4.5-in] inside diameter
plexiglass column) pilot filter. The turbidity of the
pilot filter is monitored continuously, and the
information provides advance warning of improper
coagulant dosages, which may lead to excessively
high turbidity levels from the plant filter. Improper
coagulant dosages can be detected with pilot filters
within 10 to 15 minutes of coagulant application.

Floc breakthrough in the pilot filter can contribute to
emuent turbidities and interfere with accurate
coagulant dosage determination. To prevent floc



22 Upgrading Existing or Designing New Drinking Water Treatment Facilities

breakthrough, excessive do~es of polymer filter aids
are applied to pilot filter influent.

Automated coagulant control systems can be used
with the pilot filter systems. Some units are equipped
with plant flow pace meters to account for flow
variation. Override controls can also be placed
throughout the system.

Turbidity Monitoring
Turbidity is a measure of suspended particles.
Monitoring filtered water turbidity is important
because it reflects the effectiveness of the coagulation
process. In addition, turbidity monitoring is:

• Required ofall surface water systems by the
recently passed Surface Water Treatment Rule

• Related to probable level of potentially
pathogenic organisms in the finished water

• Reflective of the overall treatment effectiveness
• A primary aesthetic indicator of the finished

water quality

The current availability of inexpensive and accurate
turbidimeters makes monitoring the turbidity of
finished water very cost effective. Continuous
monitoring ofeach filter unit is especially useful for
optimizing the quality ofeffiuent blended from
different filters.

Particle counting is another method of measuring
turbidity that provides a profile description of the
particle sizes. Particles as small as 1 micron can be
measured by this method, but since many particles
are less than a micron in size, the method is of limited
applicability. However, particle counting is very
useful for pilot plants and research applications,
especially for asbestiform fiber detection.

3.1.3 Chemical Application Methods and
Considerations

The following discussion covers the equipment and
methods used to apply treatment chemicals,
including operation and maintenance considerations.
The following four chemical feed systems are
reviewed: liquid alum, polymer, sodium hydroxide,
and sulfuric acid.

Chemical feed system options change as plants
increase in size. Plants with a capacity of 0.12 m3/sec
(2.5 MGDl or greater generally are able to justify
bulk purchases and storage of chemical stock and
install the requisite storage and handling equipment.
Special storage facilities for chemicals are also
usually needed for larger plants. For example, liquid
alum is available from 15,140-L (4,OOO-gall tank
trucks for larger plants, while smaller plants often

use dry bagged chemicals that are mixed with water
to produce desired treatment-strength solutions.

The point of application ofany chemical will have a
great impact on its effectiveness. Chemicals are
added at seven basic points in the water treatment
process:

• To raw water before rapid mixing
• During rapid mixing
• Before flocculation
• Before sedimentation
• Before filtration
• After fil tration
• Prior to filter backwash

The optimal application point depends on site-specific
factors. The best situation is to have the capability to
add chemicals at several points, so that the plant
operator can perform tests to determine the ideal
application point.

Most chemical feed systems commonly include
several basic elements such as mixing tanks, mixers,
and metering p.umps. In the chemical feed process,
operators manually add chemicals either wet or dry,
in specific concentrations to the mixing tank. A
metering pump ensures accurate feeding of known
concentrations of coagulants, polymers, coagulant
aids, or pH adjustment chemicals into the water
stream.

Uquld Alum Feed
Specialized liquid alum feed systems become
appropriate for plants larger than about 0.12 m3/sec
(2.5 MGD). Design elements for these facilities
include:

• Storage facilities for a 15-day supply
(recommended)

• Fiberglass reinforced or polyethylene tanks
• Indoor uncovered tanks for smaller systems
• Outdoor, covered, and heated tanks for larger

systems, because crystallization occurs at under
10·C (50·F)

Polymer Feed
In plants of less than about 0.12 m3/sec (2.5 MGDJ,
polymer application can be performed using a basic
chemical feed system. In small plants, a polymer feed
may include two tanks ofequal size, a mixer, and a
metering pump. One tank is used for mixing and one
for storage of the polymer feed solution. The polymer
mixing tank is elevated above the storage tank to
permit gravity feed of the polymer solution.
Optionally, a single tank suitable for water
treatment operations can be interrupted to prepare
the polymer solutions. A preparation of 0.25 percent



stock polymer solution is generally used for all plant
sizes.

Plants greater than 0.12 m3/sec (2.5 MGD) generally
require two tanks ofequal size and a mixer, but, in
addition, require a dry chemical storage hopper and a
dry chemical feeder.

Sodium Hydroxide Feed
Plants less than about 0.12 m3/sec (2.5 MGDl are able
to use basic chemical feed systems to apply sodium
hydroxide solution prepared from up to 90.72 kg (200
Ib)/day ofdry sodium hydroxide. These plants
require:

• Piping and valves to convey water for mixing
• 98.9 percent pure dry sodium hydroxide
• A volumetric feeder for mixing
• Two mixing tanks because of the slow mixing

rate necessary to accommodate the high heat of
the process

• Application of the sodium hydroxide in a 10
percent solution

• A dual headed metered pump to deliver the
sodium hydroxide solution to the point of
application

Plants greater than 0.12 m3/sec (2.5 MGD) are
designed to use liquid sodium hydroxide, which
requires equipment over and above the basic feed
system. Plants using liquid sodium hydroxide feed a
premixed 50 percent solution containing 6.38 pounds
of sodium hydroxide per gallon. To store a 15-day
supply of this stock solution, plants need fiberglass
reinforced or steel tanks. The sodium hydroxide must
be kept indoors or stored in heated tanks to avoid
crystallization of the solution that occurs at or below
12.2°C (54°Fl.

Sulfuric Acid Feed
Sulfuric acid feed systems are designed to directly
apply a 93 percent solution to the water through a
metering system that includes standby metering
pumps.

Most plants wiIl purchase acid in bulk, which must
be stored in fiberglass reinforced tanks. Only very
small plants will use sulfuric acid delivered in drums
that will require indoor storage facilities. All plants
should have storage capacity for a 15-day supply.

Capital and operating and maintenance costs for
alum, polymer, sodium hydroxide, and sulfuric acid
feed systems are presented in Tables 3-3 through 3-6.

Prefiltration Treatment Elements 23

3.2 Modifying or Adding Rapid
CoagUlant Mixing

Rapid mixing is generally the first stage of the
treatment process. This step is essential for quick and
complete dispersion and mixing of the coagulant; the
absence ofcomplete mixing could result in excessive
effiuent turbidity. While some plants only have one
rapid mixer to add coagulants, other plants have
multiple rapid mixers to achieve optimum
performance.

Increasing the plant flow rates often necessitates
improvements to existing rapid mixing facilities to
ensure complete and thorough mixing of coagulants
with incoming water. Effective rapid mixing also can
reduce coagulant dosage requirements.

Improvements to rapid mixing involve adjusting both
the means of mixing the coagulant with the influent
and the coagulant's point of application. Refinements
to the rapid mixing process usually result in
significant improvements to the finished water. The
savings in coagulant usage justify the low capital cost
[...]
limiting devices and piping, filtration rate controls,
filter aid application, and backwash additives. Figure
4-2 illustrates the basic components of a sand filter
system that need to be evaluated.

Filter Boxes
Filter boxes, the structures that contain the filter
media, should be examined first to see if they can
accommodate a filter that will operate at higher
flows. Most rapid sand filters are easily converted to
higher volume dual- or mixed-media filters.
Backwash rates, the primary operational
consideration, are about the same for these two filter
types.

When flow capacities are increased using either dual­
or mixed-media filters, wash troughs and certain
filter cleaning technologies will require specific
consideration. Filter wash troughs, structures at the
top of filter boxes that collect waste backwash water
during filter cleaning, may need to be deepened to
prevent loss of the lighter anthracite coal media.
Wash troughs that are shallow and wide and spaced
closely together can create overly high rise velocities
that wash out anthracite coal during backwash. If
filter troughs cover more than half the area of the
filter box, narrower and deeper troughs covering less
surface area may be needed to prevent excessive coal
loss during filter backwashing.



36 Upgrading EXisting or Designing New Drinking Water Treatment Facilities

Tallie 4·1. Generalized Capallility 01 Fll1ratlon Systems To Accommodate Raw Water Quality Conditions

Recommended Upper Limits For Influent

Treatment Technology Total Coliforms. 1/100 mL Turbidity. NTU Color. CU

Conven~onaJ treatment

- With no preclisinfectlon

Direct Fillrat,on

Slow Sand Filtra~on

Diatomaceous Earm Fillratlon

< 20.000 No Restncuons

< 5.000 No Reslnc~ons

<500 <7·14

<800 <10

<50 <5

75

75

<40

<5

<5

1.0r-------------------,
Tallie 4-3. Removal Elliciencies 01 Viruses By Water

Treatment Processes

Unit Process
Percent
RemovaJ

0.5

0.01 '--.l-...........--'_'---'--...................._'--.l-.............--l

Percenl
Unrt Process Removal

99.9999

>99.95'

90-99

99

., No viruses recovered.

Slow Sand Fillrauon

Diatomaceous Earth Filtration (with hlter aid)

Direct FiltraMn

ConvenbQnaJ Treatment

Surface Wash Systems
Surface wash systems are used to scour the upper
layers of the filter during or prior to backwashing.
These systems are more important for dual- and
mixed-media filters than for sand filters. Surface
washers prevent the formation of "mud-balls," which
form within the filter media, most frequently at the
sand-coal interface. Also, surface washers improve
the process of cleaning dual- and mixed-media filters
when polyelectrolytes are added, a practice used at
filter flow rates of2.7 to 4.1 Usedm2 (4 to 6 GPMlsq
ft) to control floc breakthrough.

Surface wash systems may be designed with one or
two rotary arms. The single-rotary-arm systems
position the arm at the filter surface. The two·arm
system has one arm on the surface and one arm
within the filter bed at the sand and coal interface in

Underdralns
The condition of the underdrain gravel, the coarse
layer underneath the filter media, is difficult to
assess in a filter evaluation. Removing filter media
and visually inspecting the condition of the
underdrain is the only reliable mathod of
ascertaining whether it is satisfactory. However,
indirect indications of underdrain failure include
boils incurred during the backwash process or an
uneven mounding of the filter surface. As a general
practice, underdrain gravel is removed and replaced
with new material along with the filter media.
Frequently. the existing backwash water
distribution system, which commonly consists of pipe
laterals, is also replaced at the same time.

100

96.9·99.9

95.9·99.9
10-70
95-99

99-99.99'

98-100·

908070605040

::>
>-
Z

2>

~
:; 0.1>-
E

"~E
w

0.05

• Aided by coagula~on.

• Fully-ripened Iiller.

RaplG FIllration With Coagulation. sed,menianon

D,rect FiltralJon
. With coagula~on

Without coagula~on
. With flocculation

Diatomaceous Earth Flllra~on

Slow Sand Flltra~on

Tallie 4-2. Removal Eltlclencles 01 Giardia Lamblia By
Water Treatment Proc81lses

Cyst RemovaJ - "to

Figure 4-1. Relationship between cyst removal and IIltered

water tUrbidity.



Filter Tank

Cast·lron Manifold

Figure 4-2. Cutaway view 01 typical rapid sand IIIter.

a dual media filter. The arms deliver a high velocity
stream of water that violently agitates the filter
media as it turns.

Air Scour Systems
Air scour systems can be used to clean rapid sand or
dual-media filters, eliminating the need for surface
wash systems. They require specially designed wash
water distribution systems and generally do not use a
coarse grade gravel support layer, because the violent
mixing action caused by introducing air beneath a
filter would upset a graded gravel underdrain system
and destroy the filter bed. Instead, specially designed
nozzles with retaining screens placed on a false floor
in the filter box under the filter media are commonly
used. The air introduced beneath either dual- or
mixed-media filters destratifies the media. To return
a destratified filter to service involves backwashing
at 10.2 LJsedm2 (15 GPMlsq ftl to reclassify the filter
media.

Piping and Controls
Filter effiuent piping and filter flow rate controllers
may be too small to accommodate expansion of a

Filtration Technologies 37

current system. Backwash water supply and waste
piping in rapid sand filter plants, however, generally
have adequate capacity for expansions. Design
changes may be necessary to accommodate other
modifications that diminish the already limited
available space in filter pipe galleries. For instance,
cast iron piping and gate valves can be replaced by
more compact fabricated steel piping and less bulky
butterfly valves.

Method of Filter Rate Control
There are two methods for controlling filter rates:
constant rate filtration and variable declining rate
filtration. Constant rate filtration is the most
common method. While constant rate filters have
provisions to control both the influent and effiuent
flow of each filter, variable declining control systems
do not use filter rate-of-flow controllers and have a
common filter effiuent collection flume or pipe. In
variable declining rate filtration, filtration rate
declines as headloss builds up during the filtering
process. In plants designed with multiple filters,
filter influent flow frequently is directed
automatically to another cleaner filter.



38 Upgrading Existing or Designing New Drinking Water Treatment Facilities

Variable declining rate filtration can be used where
the capacity ofan existing rapid sand filter is to be
increased. Its major advantages over traditional
constant rate filtration methods are its relatively low
cost and its elimination of rate-of-flow controllers
which require maintenance. Also, the filters are
never operated at negative heads with this type of
control, thus eliminating the potential for air
binding. The major limitation is that the filtration
rate ofindividulll filters is uncontrolled at the
beginning of a filter cycle.

Filtration Aid Application
Filtration aids prevent premature turbidity
breakthrough by controlling floc penetration into the
filter. Chemically, they are usually nonionic
polyelectrolytes, and are very useful in maximizing
the performance of high-rate filters and systems with
cold influent water. These aids should be applied in
systems that upgrade from sand to dual- or mixed­
media filters. An optimal dosage of filtration aid
minimizes the effiuent turbidity until the filter
achieves its maximum headloss. Typical filtration
aid dosages are from 0.02 to 0.1 mg/L.

Addition of Polymer to Backwash
The addition of polymers to the backwash water can
reduce the initial turbidity peaks during filter
ripening following backwash and extend filter
operation before breakthrough occurs. Polymer
enhances the ability of the filter to retain turbidity
particles. Adding polymer also improves the settling
and thickening rate of the backwash solids. In
addition, savings in backwash water can be achieved
by precoating filters with polymer.

Polymer should be added during the tirst 5 to 7
minutes of the 10- to IS-minute backwash period.
Polymer additions ranging from 0.1 to 0.15 mg/L
have reduced the initial turbidity breakthrough by
one half.

4.1.3 System Design Checklist
The following steps are recommended to maximize
the efficiency of any tilter modification:

• Use pilot test data to select tilter size and
medium; however, if pilot test data are not
available, use data from analogous applications.

• Provide for the addition ofdisinfectant directly to
tilter influent.

• Provide for the addition of polyelectro lytes
directly to filter influent for dual- or mixed-media
filters.

• Provide for the continuous monitoring and
recording of turbidity from each filter.

• Provide for the continuous monitoring and
recording of flow and headloss from each fiI ter.

• Provide for the housing of filter controls and pipe
galleries.

• Use color-coded filter piping.
• Provide for the easy removal of pumps and valves

for maintenance.
• Equip each tilter with a filter-to-waste cycle for

unsatisfactory water.
• Provide for filter cleansing with either surface·

wash or air scouring.
• Equip with an automatic filter backwash system.
• Select backwash rate based on filter media and

expected wash water temperatures.
• Select backwash supply storage capacity to

accommodate a minimum of two filter
backwashes.

• Provide backup capacity to the largest single
pump for backwashing and surface washing.

• Equip pressure filters with pressure and vacuum
release valves.

• Equip backwash supply lines with air release
valves.

Appendix A presents briefcase histories of plant
upgrades, discussing some of those steps in more
detail.

4.2 Direct Filtration
Direct filtration systems are similar to conventional
systems, but omit sedimentation. This section
describes direct filtration technology.

4.2.1 Process Description
Direct filtration is an established technology that
was developed because dual- and mixed-media filters
are able to effectively process higher influent
turbidities without the use of sedimentation. The
direct filtration process is expected to be more widely
used on water supplies that, up until now, only
performed chlorination.

Direct filtration is only applicable for systems with
high-quality and seasonally consistent influent
supplies. The influent generally should have
turbidity ofless than 5 to 10 NTU and color ofless
than 20 to 30 units.

Direct filtration consists of several combinations of
treatment processes. It always includes coagulation
and filtration, and sometimes includes flocculation or
a contact basin after coagulation addition. Typical
coagulant dosages range from less than I to 30 mg/L.
Cationic polymers often successfully coagulate water
supplies and assist direct filtration. Nonionic
polymers sometimes are added to the filtration step to
increase filter efficiency. A flow diagram ofa typical
direct filtration system is shown in Figure 4-3.

In-line direct filtration, the simplest version ofdirect
filtration, is commonly used in pressure filtration



Influent

Filtration Technologies 39

Figure 4-3. Flow diagram of typical direct IIltratlon Iystem.

systems (see Figure 4-4). In this process, chemical
coagulant application and mixing are followed by
addition ofa nonionic polymer aid and filtration.
There is no separate flocculation step. This treatment
is effective and commonly used in the removal of iron
and manganese from ground water when
accompanied by appropriate coagulant doses. In-line
direct filtration, however, is only applicable for
surface waters with seasonal average turbidities of
less than 2 to 3 NTU and free of contamination by
wastewater sources (when permitted by regulatory
agencies).

Influent

Figure 4-4. Flow diagram of In-line direct flltratlon system.

Another version of a direct filtration system is the
"modified" system, which substitutes a contact basin
for the flocculation basin found in the typical direct
filtration process. Figure 4-5 is a flow diagram of
modified direct filtration. The I-hour detention
contact basin serves primarily to condition the floc
prior to filtration. Contact basins also provide
pretreatment by decreasing turbidity peaks in the
influent, providing silt and sand removal, and
allowing for more equal distribution ofcoagulant.

4.2.2 System Performance
Direct filtration units can perform effectively within
the following general influent parameters:

• Less than 500 total coliforms per 100 mL
• Less than 14 NTU of turbidity
• Less than 40 color units

While the direct filtration process is able to operate
satisfactorily with influent turbidities as high as 14
:-ITU, optimally, influent turbidity should be less
than 5 NTU. Effective direct filtration performance
ranges from 90 to 99 percent and from 10 to 99.99
percent for virus and Giardia removal, respectively.
The wide variation in direct filtration's Giardia
removal efficiencies is due to the wide range of
available system configurations. The most effective
direct filtration configurations for Giardia removal
must include coagulation.

4.3 Slow Sand Filtration
Slow sand filtration systems have a long history,
having been used without disinfection at least since
the 1850s in London, England. Slow sand filters were
also commonly used in the United States in smaller
facilities. Rapid sand filters have replaced many of
them to accommodate the increase in water demand;
consequently, slow sand filters are now not very
common. According to the Surface Water Treatment
Rule under the SDWA, many small systems could
meet their regulatory filtration obligations with the
simple slow sand filters. With the requirement for
the multiple barrier disinfection approach in water
treatment, slow sand filters are almost always
accompanied by disinfection. Because slow sand
filters with disinfection have not been used
extensively, they are classified as "new" technology
in the current literature.

Slow sand filters are similar to single media rapid
rate filters (conventional systems) except that they:

• Are 50 to 100 times slower than normal filtration
rates

• Use biological processes, which may enhance
chemical/physical removal processes

• Require a ripening period before operation
• Use smaller pores between sand (i.e., smaller

sand particles)
• Do not require backwashing
• Have longer run times between cleanings

Slow sand filters are most attractive for smaller
systems with high quality raw water. Specifically,
water which comes from a protected surface water
supply, has previously received only chlorination as a
treatment, contains less than 10 NTU, and has no
color problems is the most suitable for slow sand
filtration. While their operational simplicity makes
them very suitable for small plants, slow sand filters
are also applicable for medium to large plants.

The advantages of slow sand filtration include its
simplicity and reliability, low cost, and ability to
achieve greater than 99.9 percent Giardia cyst
removal. In addition, these systems do not require
continuous turbidity monitoring since they are
applied to water supplies with relatively low
turbidity.

Slow sand filters have several limitations, however.
Due to a low filtration rate, these filters require



40 Upgrading Existing or Designing New Drinking Water Treatment Facilities

Inftuent

Nonionic Polymer
Filtration Aid

Figure 4-5. Flow diagram ot modlfl8Cl direct lIIttlltlon system.

relatively extensive land area. Without pretreatment
(particularly coagulation), limitations exist on the
quality of raw water that is suitable for treatment
using slow sand filtration. Also because pretreatment
is minimal or nonexistent at slow sand filter plants,
other contaminants such as synthetic organic
chemicals, disinfection by·product precursors, or
inorganic chemicals are not readily removed.
Systems with raw water containing high color or
algae content are probably not appropriate for slow
sand filtration, because these contaminants are not
removed by slow sand filtration and the raw water
will likely contain precursors for chlorination by·
products.

4.3.1 System Design Considerations
Slow sand filters require influent that does not
exceed the following parameters:

e Turbidity of < 10 or up to 20 NTU depending on
other operating characteristics

e Color of less than 30 units as prescribed by the
Ten State Standards

e Algae of less than 5 mg per cubic meter of
chlorophyll A

These are maximum limits, not typical operational
parameters. Design flow rates range from 0.94 to 9.35
m3/m2 (l to 10 million gallons per acre)per day, with
the usual range from 2.8 to 5.6 m3/m2 (3 to 6 million
gallons per acre)per day. Slow sand filters require
sand with particle sizes ranging in effective
diameters from 0.25 to 0.35 mm, with a uniformity
coefficient of 2 to 3. A higher uniformity coefficient is
acceptable for filters with pilot test verifications of
the performance.

Typical underdrains for slow sand filters are made
from split tile with laterals placed in coarse stone.
These drains routinely discharge to a tile or concrete
main drain. Recently constructed slow sand systems
are equipped with perforated polyvinyl chloride pipe
as laterals. Manually adjusted weirs, outlets, and
valves are adequate for these systems. Inlet
structures may be located at the end or side of the
filter.

Slow sand filters perform poorly during the first 1 to
2 days of operation, called the "ripening period." The
ripening period is the time required by the filter after

a cleaning cycle to become a functioning biological
filter. Although Giardia removal is not usually
affected by the ripening period, the overall poor water
quality during this period requires provision ofa
filter·to-waste cycle.

These filters require continuous operation under
submerged conditions, ranging in depth from 0.9 to
1.5 m (3 to 5 ftl. Hydraulic filter outlet controls keep
the filters submerged at all times. The difference
between the level of water in the collection gallery
and the level of water above the filter media is called
the headloss through the media. The initial headloss
is about 0.06 m (0.2 ftl. Maximum headloss should be
less than the submerged depth of 1.2 to 1.5 m (4 to 5
ft) to avoid air binding and the uneven flow of water
through the filter medium. The buildup of the
maximum headloss is slow, taking up to 6 months.

Redundant, or stand·by, systems are required to
accommodate the extended cleaning periods
associated with slow sand systems.

In cl imates subject to below freezing temperatures,
slow sand filters usually must be housed. Unhoused
filters in harsh climates develop an ice layer that
prevents cleaning during the winter months.
Uncovered slow sand filters will operate effectively,
however, if influent turbidities are low enough to
permit the filter to operate through the winter
months without cleaning. An illustration of an
unhoused system is provided in Figure 4-6; Figure 4­
7 shows an example ofa housed system.

Because of filter housing costs, slow sand filters are
most appropriate for small systems. Due to this
expense, large systems can usually only utilize slow
sand filters when they are located in moderate
climates and therefore do not require housing. The
slow sand filter in Salem, Oregon, is an example ofa
large system that is able to use unhoused slow sand
filters because of climate.

4.3.2 Operation and Maintenance
The primary operational consideration for a slow
sand filtration system is maintaining a clean filter.
Cleaning becomes necessary when headloss reaches
about 1.2 m (4 ftl. The normal length oftime between
cleanings ranges from 20 to 90 days, but will vary
depending on raw water quality, sand size, and



Filtration Technologies 41

Slow Sand Filter

Raw a::::::I><t:;:f==~~-~:;;:;:;-;~;;-7Water Supernatant Water

Supernatant
Water Dram

Figure 4-6. Typical unhoused slow sand Ill1e, Inatallation.

Slow Sand Filter

t:rtluent Flow
Control Structure

Effluent Flow
Control Structure

Clearwell

Clearwell

Raw Water DC><Ir:::~

Supernatant
Waler Dram

Filtered
Water for
Backfilling

Sand Fliter Bed

SupPOll Gravel

Dram Tile -----

Head Space

Supernatant Water

..
'-,'

Flow Meier

Control Valve

AdJustable
Welf l1_-

Pump to
Filters for

Back Filling

Figure 4-7. Typical housed slow sand IiIte, inatallatl,,".

filtration rate. Filters should be cleaned every 1 to 2
months.

Cleaning involves manually scraping ofT the top 2.5
to 5 cm (l to 2 in) of the filter media. The removed
sand is either discarded or treated separately. Most

small systems use manual cleaning techniques, but
very large systems may use mechanical scrapers.

A number of precautions must be observed in regard
to cleaning operations. Cleaning filters necessitates
removing the filter from service, after which a
ripening period is required to bring the filter back
into operation. Operators must minimize



42 Upgrading Existing or Designing New Drinking Water Treatment Facilities

intermittent operation by coordinating maintenance
tasks. While cleaning, operators should take care to
avoid disturbing the filter bed during backwashing,
shock chlorination (if practiced), and raking the
surface of the filter bed. Scouring and subsequent
erosion of the filter media from refilling after
cleaning must also be avoided. Gradual filling from
the bottom of the filter during the startup phase
partially addresses this problem. Excessive drying of
the filter beds also should be avoided during
cleanings. During the postcleaning ripening period,
filtered water should be directed to waste. Operators
should periodically remove algae from the filter and,
to accommodate seasonal changes, reduce filtration
rates during the winter months.

If sand depth drops below 61 em (24 in), new sand
needs to be added. Bed depths of only 30.5 to 50.8 cm
(12 to 20 in) have had poor performance records.
Replacing sand, however, is not considered a normal
operational or maintenance task because with
careful cleaning, resanding may be necessary only
once every 10 years.

[n addition to the above maintenance considerations,
slow sand filters require daily inspection, control
valve adjustment, and turbidity monitoring. The
filter housing structure, if present, also requires
routine maintenance.

4.3.3 System Performance
Slow sand filtration units perform best within the
following general influent parameters:

• Less than 800 total coliforms per 100 mL
• Less than 10 NTU of turbidity
• Less than 5 color units

Effective slow sand filtration performance, with
respect to virus and Giardia removal, ranges from 91
to 99.9999 percent and 100 percent, respectively.

4.3.4 System Costs
Slow sand filter cost data are presented in Table 4-4.
Smaller plants are typically designed with cast-in­
place concrete structures with wood or concrete slab
covers. The piping is either cast iron or steel and
below grade. Flow meters are used to monitor the
output for each filter. A below-grade concrete clear­
well is another cost element included in Table 4-4.

Larger plants, on the other hand, use uncovered
earthen berm structures. These on-grade plastic
membrane-lined structures have all below-grade
piping, and some plants use above-grade steel tanks.
F low meters are a Iso used for eac h fi1te r in the
emuent control structure.

The process energy requirements of slow sand filters
are negligible assuming they have gravity-fed source
water. The housing structure energy requirements
include heating, lighting, and ventilation, and are
directly related to the size of the structure.
Maintenance supply requirements are also negligible
since the filters are assumed to operate virtually
unattended. Replacement sand is not included
because it is needed so infrequently.

4.4 Package Plant Filtration
Package plants are categorized as "new" treatment
technology. They are not altogether different
processes from other treatments mentioned in this
section, although several models contain treatment
elements that are innovative, such as adsorptive
clarifiers. The primary distinction, however, between
package plants and custom-designed plants is that
package plants are built in a factory, skid mounted,
and transported virtually assembled to the operation
site.

Package plants are designed to effectively remove
turbidity and bacteria from surface water with
generally consistent low-to-moderate turbidity
levels. While package plants can treat influent
streams with highly variable characteristics, they
would require more skilled operators and closer
attention.

There are about 650 to 700 package plants operating
in the United States with capacities ranging from
27.3 m3/day to 0.18 m 3/sec (7,200 GPO to 4 MGO).
Many are built to conventional design standards.
Others, using tube settlers, have reduced size and
larger capacities. More recently, package plants have
been built with efficient and compact adsorptive
clarifiers. Package plants with adsorptive clarifiers
have capacities ranging from 54.5 m3/day to 0.26
m3/sec (14,400 GPO to 6 MGO).

The four major advantages of package plants are
their compact size, cost effectiveness, relative ease of
operation, and design for unattended operation.
Typically, these types of filtration plants are used to
treat small community water supplies and for a
variety of special applications, including:

• Emergency supplies
• Recreational areas
• State parks
• Construction sites
• Ski areas
• Military installations
• Other areas not served by municipal supplies

Package plants can differ widely with regard to
design criteria, and operating and maintenance
considerations.



Filtration Technologies 43

Table 4-4. Estimated Costs For Supplementing Surface Water Treatment By Slow Sand Filtration ($1978)

Plant Capacity, Average Flow. Capital Cost. Operallon and Maintenance Costs Total Cost,
Category MGO MGO $1,000 $1,OOOlyr' ¢/l,OOO gal ¢/l ,000 gal

0.026 0.013 145 0,8 17,9 377,8

2 0.068 0.045 273 1.6 9.9 205,1

3 0.166 0.133 508 5,1 10,5 133.4

4 0.5 0.40 603 9.0 6.2 54.7

5 2.5 1.30 1,213 20.5 4.3 34.3

6 5.85 3.25 2.573 38.0 3,2 28.7

7 11.59 6.75 4.782 62,3 2,5 25.3

• Processes include slow sand filters and clearwell storage. Sand filters in Categories 1 through 3 are constructed of concrete and are
covered. Sand filters in Categories 4 through 7 are constructed of membrane-lined earthem berms and are uncovered.

1 MGO 8 0.044 mJ/S: 1.000 gal • 3,78 mJ,
Source: U.S. EPA (1979),

4.4.1 Selecting a Package Plant System
Package plant systems are most appropriate for plant
sizes ranging from 94.6 to 22,710 m3/day (25,000 to
6,000,000 GPO). Common treatment elements in a
package plant are chemical coagulation, flocculation,
settling, and filtration.

Some package plant manufacturers have used new
treatment technologies to improve their product's
performance, for example, tube settlers, adsorptive
clarifiers, and high flow rate mixed- or dual-media
filters. Package plants employing innovative
technologies sometimes encounter regulatory
barriers, because many existing State design
standards recognize only conventional treatment
processes.

Influent water quality is the most important
consideration in determining the suitability of a
package plant application. Complete influent water
quality records should be examined to establish
turbidity levels, seasonal temperature fluctuations,
and color level expectations. Both high turbidity and
color may require coagulant dosages beyond many
package plant design specifications, [n cases of
consistently high levels of turbidity and color, the
package plant capacity must be down-rated or a
larger model selected. Where turbidity exceeds 100 to
200 NTU, presedimentation may be required as a
pretreatment. Pilot tests may be necessary to select a
package plant for more innovative designs using high
flow rates and shorter detention time unit processes,

4.4.2 System Description and Design
Considerations

The three basic types of package plant filter systems
are conventional package plants, tube-type c1arifi·
cation package plants, and adsorption clarifier
package plants,

Conventional Package Plants
Conventional package plants are manufactured by
several firms to a variety of specifications, As their
name indicates, they contain the conventional
processes of coagulation, flocculation, sedimentation,
and filtration, Typical design standards for these
units are:

• 20- to 30·minute flocculation detention time
• 2-hour sedimentation detention time
• Rapid sand filters rated at 1.34 Useclm2 (2

GPM/ft2)

Tube- Type Clarifier Package Plants
A flow diagram of a tube-type clarifier package plant
is illustrated in Figure 4-8. This type of plant has two
versions with different capacity ranges; one version
can treat from 0,63 to 6.3 Usec (l0 to 100 GPM) and
the other, equipped with dual units, can treat from
12.6 to 88.3 Usec(200 to 1,400 GPM).

In these package systems, the disinfectant, primary
coagulant, and polyelectrolyte coagulant aid are
added before the influent enters the flash mixer.
After the flash mixer, the water enters the
flocculation chamber where mechanical mixers
gently agitate the water for 10 to 20 minutes
depending on the flow,

The flocculated water then enters the tube settlers,
which consist of many 2.5-cm (l·in) deep, 99-cm (39­
in) long split-hexagonal-shaped passageways, The
large surface area of the many 2.5-cm (l-in) deep tube
settlers achieves an effective clarification overflow
rate ofless than 6.1 m3/day/m2 (l50 GPD/ft2),
Adequate clarification is attained with less than 15­
minute detention times.

The clarified water then enters a gravity flow mixed­
media filter, A constant filtration rate is maintained



44 Upgrading Existing or Designing New Drinking Water Treatment Facilities

Clear Water
ana

Backwash
Siorage

-!'
'-------,.

Mixed
Media
Filter I

~ III
fii u..
.!2

Influent
Connecbon

Alum

Chlonne

PolyelectrolyteI
<Jl

Figura 4-8. Flow diagram 01 a package plant.

by a low-head filter effiuent pump discharging
through a float operated, level control valve. After a
preset headloss is reached, backwashing of the filter
is initiated automatically. A manual backwash cycle
can be initiated any time (if desired). Settled sludge
from the tube settlers is flushed during the
backwashing cycle. Combining backwashing and
tube settler flushing simplifies operations and
reduces operator skill requirements.

Adsorption Clarifier Package Plant

The adsorption clarifier package plant is a new
concept developed in the early 1980s. It uses an
upflow filter with low density plastic bead media
(called the adsorption clarifier) followed by a mixed­
media filter to complete the water treatment. The
adsorption clarifier replaces the flocculation and the
sedimentation basins, combining flocculation and
sedimentation into one step. A typical example is
contained in Figure 4-9.

While passing through the adsorption media, the
coagulant and water are mixed, contact flocculated,
and clarified. The mixing intensity, as measured by
the mean temporal velocity, ranges from 150 to 300
per second. Flocculation is accomplished through
turbulence as the water passes through the
adsorption media. In addition, flocculation is
enhanced by contact between the flocculated
materials and the floc-coated media. Turbidity is
reduced through adsorption of the coagulated and
flocculated solids onto the adsorption media and the
previously adsorbed materials. The adsorption
clarifier can achieve 95 percent or greater removal at
6.8 Usedm2 (10 GPMfft21. This highly efficient
clarification method results in extremely compact
designs.

Adsorption clarifiers are cleaned by a combination of
air scouring followed by water flushing. The air
scouring starts the cleaning process for the plastic
media used in the clarifier. Adsorption clarifier

cleaning is initiated more frequently than filter
backwashing because more solids are removed by the
clarifier. The clarifier cleaning process is
automatically initiated either by a timer or a
pressure switch that continuously monitors headloss
across the adsorption media.

The air introduced under the adsorption media
causes a vigorous scrubbing action. The scrubbing
action dislodges solids, which are washed away by
the flow of the incoming water. Flushing is generally
timed to occur between every fourth and eighth hour.
Complete cleaning of the adsorption media is not
desired because performance is enhanced by some
residual solids. Diagrams illustrating the various
cycles ofan adsorption clarifier package plant are
contained in Figure 4-10.

4.4.3 Operation and Maintenance
Package plant operation is simplified by automated
features, and maintenance requirements are well
documented in manuals. However, the operator needs
to be well acquainted with water treatment
principles and the plant manual, and should have
attended a comprehensive training session.

Common automated devices found in package plants
are effiuent turbidimeters and chemical feed
controls. The effiuent turbidimeters and fail-safe
controls are built into many plants to ensure that the
finished water does not exceed set turbidity levels.
Automated chemical feed systems are especially
appropriate for plants without full-time operators or
with highly variable influent characteristics.

Typical plant operator and maintenance manuals
contain operating principles, methods ofestablishing
proper chemical dosages, operating instructions, and
troubleshooting guides.

Periodic visits by the manufacturer to make
adjustments to the plant and inspect the equipment



Filtration Technologies 45

Figure 4·9. Adsorption clarifier package plant (courtesy of Mlcrotloc products).

operations and performance are recommended. The
first visit should be no more than 6 months after
initial operation: the next should follow in another 6
months. Subsequently, annual visits should be
sufficient.

4.4.4 System Performance

According to extensive manufacturer evaluations,
system performance, in general, is improving
because of better equipment, more highly skilled
operators, and greater surveillance by regulators.
Table 4-5 contains summaries of evaluations at three
plants in Oregon. All finished water reported in the
table had less than 0.53 :-<TU turbidity.

4.4.5 System Costs

Table 4-6 presents capital, operating, and
maintenance costs for package plants. Costs range
from $0.14 to $2.50/m3 ($0.52 to $9.44/1,000 gall.

4.5 Diatomaceous Earth Filtration

Diatomaceous earth filtration, also known as precoat
or diatomite filtration, relies on a layer of
diatomaceous earth about 0.3-cm (liS-in) thick placed
on a septum or filter element. The septums may be
placed in pressure vesse Is or operated under a
vacuum in open vessels. A schematic diagram ofa
typical pressure system is shown in Figure 4-11.

Diatomaceous earth filters are effective in removing
cysts, algae, and asbestos. For water supplies with
low amounts of suspended solids, they have lower
initial costs than conventional rapid sand filtration
systems. Diatomaceous earth filters are especially
effective against Giardia cysts.

The difficulties in maintaining a perfect film of
diatomaceous earth as the filtering layer have
discouraged wide usage of diatomaceous earth filters
for potable water treatment, except in favorable
circumstances (i.e., waters with low turbidity and low
bacterial counts). Consequently, while this
technology has been used extensively in specialized
applications, such as swimming pools, it is a "new"
technology for water supply treatment.

Diatomaceous earth filter plants have been chosen
for projects with limited initial capital, and for
emergency or standby capacity to service large
seasonal increases in demand. Since these systems
are most suitable for applications where influent is
low in turbidity and bacterial counts, water supplies
presently receiving just chlorination may consider
using diatomaceous earth to meet the filtration
requirements of the SWTR.I

1 "Ten Stale Standards" refers 10 the publicallon: Recommended
Standards for Water WorkS' PolicIes for the ReVIew and
Approval of Plans and SpecificatIOns for PublIc Water
Supplies. 1982. by Committee of the Great Lakes/Upper
MISSISSIppI River Board 01 SaOilary Engineers. published by Heallh
Educallon Service. P.O. Box 7283. Albany. New York 12224.



46 Upgrading Existing or Designing New Drinking Water Treatment Facilities

Media
Retainer

•Filter Effluen!

Media
Retainer

FluSh Cycle
Water Level

Adsorpnon Clan"er Flush Cycle

Filler
Effluent

Media
Ret<lJner

Wash Cycle
Water Level

1'1 Backwash
\} Inlet

Backwash Cycle

Figure 4·10. Operating cycles of package plant (courtesy of Mlcrofloc products).

Filler
Etlluent



Filtration Technologies 47

Table 4·5. Summary Of R..ulta Of AdlOrptlon Clarifk:atlon Packlllle Plants

Turb'dity, NTU
Rates. GPM/ft2 (rnth) Adsorpt,on

Adsorption Water Temp.• Clanf,er M,xed-Med'a
Location Clarifier M,xed·Media OF (OC) Color Units Influent ENluent ENluent

CONal,S. OR 5 (12.2) 9 (22.0) 68 (20) a 100 8 0.27
10 (24.4) 10 (24.4) 68 (20) 0 46 10 0.52
8 (19.5) 7 (17.1) 57 (14) 0 103 21 0.30

Raln,er, OR 10 (24.4) 5 (12.2) 41 (5) 30 9.3 1.4 0.24
15 (36.6) 5 (12.2) 41 (5) 30 8.2 1.6 0.22
20 (48.8) 5 (12.2) 41 (5) 30 8.1 1.7 0.20

Newport. OR 10 (24.4) 5 (12.2) 45 (7) 8 19 4.3 0.13
15 (36.6) 7.5 (18.3) 45 (7) 8 15 3.7 0.11
20 (48.8) 10 (24.4) 45 (7) 9 9 38 0.23

1 GPMlft2 • 0.679 Llseclm2.
Source: MlCroflow ProduC1S Group.

Table 4-6. Estimated Costa for Supplementing Surface Water Tn8atment by Complete Treatment Package
Planta (S1978)

Category
1

2

3
4

5
6

Plant Capac,ty,
MGD

0.026

0.068
0.166

0.50
2.50

5.65

Average Flow.
MOD

0.013

0.045
0.13
0.40
1.30

3.25

Capital Cost.
$1.000
278

295

428
773

1.770

2.952

Operat,on and Maintenance Costs

$1.000/yr· ¢/l ,000 gal

12.2 2552
15.9 87.5
42.4 89.2
75.1 51.4

137 29.0
274 23.1

Total Cost,
¢/l.000 gal

9445
277.4

195.1

113.6
72.8

52.4

• Processes ,nclude chemical feed (alum. soda ash. and polymer); complete trealmant package plant (f1occulabon, tube
sel1l,ng, and m,xed medoa filtration); backwash storagelclearwell baSinS; and sludge dewatering lagoons. A separate
pump,ng station 's used to transm't unlll,ckened sllKlge to Ille stlKlge dewatenng lagoons ,n Categories 5 and 6. SllKlge
pump,ng 's ,ncluded ,n Ille cost of I!le packalle plant in Categones 1 Illrough 4.

1 MGD • 0.044 m3/sec; 1,000 gallons • 3.78 m3
Source: U.S. EPA (1979).

4.5.1 System Design

The majority of the minimum design criteria in the
Ten State Standards for diatomaceous earth systems
meet the SWTR. However, two design criteria in
addition to the Ten State Standards are necessary to
meet current regulations:

1. The minimum amount of filter precoat should be
1 kg/m2 (O.21b/ft2) to enhance Giardia cyst
removal.

2. The minimum thickness of the precoat should be
increased from 0.3- to 0.5-cm (118- to 1I5-inch)
(found to be more important than the size
graduation of the diatomaceous earth), also to
enhance Giardia cyst removal.

An additional recommendation is to use coagulant
(alum or a suitable polymer) to coat the body feed to
improve removal rates for viruses, bacteria. and
turbidity. Adding these chemicals to the coating does
not improve Giardia removal rates.

4.5.2 Operation and Maintenance

Operating a diatomaceous earth filter requires:

• Preparation of filter body feed (diatomaceous
earth) and precoat

• Verification of proper dosages
• Periodic backwashing
• Disposal of spent filter cake
• Periodic inspection of filter septum for

cleanliness and damage
• Verification of the emuent quality

A common operating difficulty is maintaining a
complete and uniform thickness of diatomaceous
earth on the filter septum.

In some cases, alum precoating of the diatomaceous
earth can improve performance. Typical alum doses
range from I to 2 percent by weight (I to 2 kg/lOa kg
ofdiatomaceous earth applied). Typical precoats of
diatomaceous earth of 0.49 to 0.98 kg/m2 (0.1 to 0.2
Ib/ft2) are applied to prepare the filter. These filters
also require a continuous supplemental body feed of
diatomite because the filter is subject to cracking. If



48 Upgrading Existing or Designing New Drinking Water Treatment Facilities

Filtrate

Raw
Water
Source

Precoat
Tank

Clear Liquid Line

Backwash
Line

Filter

Body
Feed
Tank

Body
Feed
Pump

Septum

Filter Cake

Backwash
Dr&n LIne

Precoat
Dram
Line

To
Dram

Figure 4·11. Typical pressure diatomac80U8 e.rth IIltratlon system.

the filter has no body feed, there will be rapid
increases in headloss due to buildup on the surface of
the filter cake. Body feed rates must be adjusted for
effective turbidity removal. Diatomaceous earth
filters do not need a filter-to-waste cycle, because of
the precoating process.

Regular cleaning will maintain up to 95 percent of
the filter septum area available for filtration after
100 filter runs. The filter cake drops off the septum
during an interruption in flow, such as occurs during
cleaning. During operating interruptions, clean
diatomaceous earth and filter water should be used to
recoat the filter to reduce the potential for passage of
pathogens.

Filter runs typically range from 2 to 4 days. The rate
of the body feed and the diatomite media size are
critical in determining the filter run length. Shorter
filter runs will minimize filtered water odor and taste
problems stemming from the decomposition of
organic matter trapped in the filter.

Vacuum diatomaceous earth filters are a variation of
this technology that offer the advantages of visibility
during backwashing and of not requiring pressure
vessels. Their primary disadvantage is that they run
an increased risk of the release of gases in the filter
cake that shorten filter runs.

4.5.3 System Performance
Diatomaceous earth filtration units perform well on
waters with low influent turbidity and bacteria

levels. Effective removals of viruses and Giardia
range up to 99.95 percent and from 99 to 99.99
percent, respectively.

Some researchers have found that diatomaceous
earth filters, with added operational steps, are
effective in removing polioviruses. The additional
steps include coating the filter surface with filter aid
or mixing the filter influent with a cationic polymer.
The limited research found:

• No viruses were detected in 11 effiuent samples
from a 12-hour run of a filter coated with 1 mg of
cationic polymer per gram of diatomaceous earth.

• Only 1 of 12 effiuent samples contained viruses
during the operation of another fil ter coated with
1 mg of cationic polymer per gram of
diatomaceous earth.

• No viruses were detected in the effiuent in 12
samples from another 12-hour run of an uncoated
filter, and the influent was mixed with 0.14 mg of
cationic polymer per liter of water.

4.5.4 System Costs
Costs for diatomaceous earth filters are provided in
Table 4-7. Costs range from $0.09 to $1.78/m3 ($0.35
to $6.73/1,000 gal) depending on plant size.



Filtration Technologies 49

Table 4·7. Estimated Costs lor Supplementing Surface Water Treatment by Direct Filtration Using
Diatomaceous Earth ($1978)

Plant Capacity. Average Flow. Capital Cost. Operation and Maintenance Costs Total Cost.
Category MGD MGD $1.000 $1.000/yr· /t/l.000 gal /tIl .000 gal

1 0.026 0.013 221 6.0 127.0 672.9
0.068 0.045 285 8.0 43.7 2272

0.166 0.130 374 20.0 42.2 134.7

4 0.50 0.40 570 30.4 20.8 66.6

5 2.50 1.30 1.573 128 270 660
6 5.85 3.25 2.538 214 18.0 43.1
7 11.59 6.75 4.433 369 15.0 36.1

8 22.86 11.50 10.713 762 18.1 48.1

9 39.68 20.00 15.982 1.165 16.0 41.7

10 109.90 55.50 37.733 2.730 13.5 35.4

a Processes Include pressure diatomaceous earth IiIlratlon un,ts. diatomaceous earth teed eqUipment. filtered water storage
clearwell: and sludge dewatering lagoons. A separale administratIOn. lab. and mamtenance bUilding IS Included In
Categones 5 through 10. Sludge pumps are Included In the package tacllitles used ,n Categones 1 through 4. but separate
sludge pumping stalJons are Included in Categones 5 through 10. Categones 8 through 10 Include sludge holding tanks.
sludge dewatenng With Iilter presses. and hauling of dewatered solids 10 landfill diSposal.

1 MGD = 0.044 mJ/sec: 1.000 gallons = 3.78 mJ

Source: U.S. EPA (1979).

4.6 Other Filtration Systems

This section covers the "emerging technologies" of
membrane and cartridge filtration. Since there are
limited operational data concerning these
technologies, pilot and case studies assume more
importance.

4.6.1 Membrane Filtration
Membrane filtration, also known as ultrafiltration, is
extremely compact and does not require coagulation.
Membrane filters use hollow fiber membranes to
remove undissolved, suspended, and emulsified
solids. The membranes are typically able to exclude
all particles greater than 0.2 microns from the water
stream.

Membrane filters are typically used for specialized
applications that require highly purified water, and
often serve as:

• Pretreatment processes for reverse osmosis

• Pretreatment to remove colloidal silica from
boiler feed water

• Treatment for drinking water supplies with
influent turbidities of 1 NTU or less, and fouling
indexes of less than 10

Typically, ground water and surface water of high
clarity have fouling indexes ofless than 10. Fouling
of the hollow fibers by turbidity is the major problem
preventing widespread application of this technology.

Traditional membrane filters introduce feed water to
the inside of the hollow fiber membrane, with the
permeate or filtrate emerging on the outside of the
membrane. State-of-the-art membrane filters are

designed to pass influent to either the inside or
outside ofthe membrane. The hollow fiber
membranes are contained in a pressure vessel or
cartridge and operate over a pressure range of 10 to
100 psi. Contaminants collect on the end of the hollow
fiber and are discharged to waste by reversing the
water flow. A sample membrane system is shown in
Figure 4-12.

Periodic backfiushing and occasional chemical
cleaning is necessary to maintain the membrane
fibers. Treatment of the flush water containing solids
requires separate coagulation and clarification. The
clarified flush water is either recycled or discharged
after treatment. The sludge collected from this type of
system is typically dried and disposed of in a landfill.

Customarily, 90 percent of the feed water is collected
as permeate; the other 10 percent is discharged along
with the contaminants. These filters can be designed
to exclude particles larger than 0.01 11m. Unlike
reverse osmosis, this process does not exclude
inorganic salts and electrolytes. Hollow fiber filters
with the finest membranes remove bacteria, Giardia,
and some viruses.

The hollow fiber membranes vary in size and porosity
and in their corresponding effectiveness, yet all
membrane filter fibers are sensitive to influent
concentrations of suspended and colloidal solids.
Specifically, the flux level <the volume of permeate
produced per unit area of membrane filter per day)
and the flux stability are affected by:

• Quality of the influent
• Filter cycle duration
• Quality of the backwashing water

In general, influent water with a fouling index ofless
than 10 will permit filter cycles of8 hours with a 10



50 Upgrading Existing or Designing New Drinking Water Treatment Facilities

Filtered Water

.... Hollow Fiber Membranes

Raw Water

Clarified
Recycle -----

Supply
Pump

Unfiltered
Recycle

Chemical
Coagulant-

Membrane
Cartndge

"'--- Air Inlet tor
Backwashing

Backnush
- Wastewater

Figure 4-12. Flow diagram of -.nbrane filtration system.

Backnush
Clarifier



percent reduction in flux. In between backflushes, a
high degree of the original fiber porosity can be
retained with fast forward flushes oflhe influent,
which can then be routed to waste. After two to three
fast forward flushes, a full backflush is required to
restore the initial flux level.

Application Considerations
Membrane filtration is an attractive option for small
systems because of its small size and automated
operation. Because it is best suited for small systems,
many typical membrane systems are skid-mounted
units. The diagram in Figure 4-13 illustrates this
type of membrane system, and includes the following
elements:

• Hollow membranes in cartridges
• Automatic and manual valves for backwashing

and unit isolation
• Flow meters
• Pressure gauges
• Integral supply pump
• Control panel

Three other necessary components of membrane
systems are (1) a separate supply pump and
interconnecting piping for plants with multiple filter
units, (2) storage tanks and chemical feed pumps for
membrane cleaning solutions, and (3) filtered water
storage with chlorination capacity.

System Performance
System performance data for membrane filter
systems include data on Giardia, coliform, and
turbidity removal. The following results were from
tests conducted at Colorado State University's
Department of Pathology.

One test evaluated Giardia removal effectiveness for
one manufacturer's hollow membrane unit. The 0.2
I-lm membrane filters were found to be 100 percent
effective in removing Giardia cysts at influent
concentrations of 1,100 cysts per liter. In addition,
researchers found that the unit's "radial pulse"
cleaning mechanism was effective in preventing
membrane fouling and caused no reductions in
Giardia cyst removal.

Coliform removal was evaluated for a manufacturer's
hollow membrane unit. This evaluation used water
seeded with Escherichia coli bacteria ranging from 20
to 30 miHion organisms per 100 mL. During a 130­
minute test run, the effiuent contained less than I
coliform bacteria per 100 mL. No membrane
breakthrough was experienced during three test
runs.

Fi Itration Technologies 51

Turbidity removal was also evaluated by Colorado
State University. Prior to development of
intermittent, air-assisted membrane cleaning,
membrane filters would experience rapid loss of flux
or flow rates at medium or high turbidity levels. The
"radial pulse" system permits cleaning units without
such reductions in flux rates. The test results of this
system found that:

• Turbidity up to 30 NTU created from the
introduction of bentonite clay were reduced to 0.2
NTU.

• Actual field tests with 190 NTU influent
turbidity resulted in effiuent with 0.6 NTU.

• Tests with effiuent ranging from 2.4 to 3.0 :-iTU
resulted in effiuent of 0.25 to 0.57 NTL'.

Operation and Maintenance
Effective cleaning is essential for the successful
operation ofa membrane filter system. It is achieved
by backflushing and chemically cleaning the hollow
fibers to prevent fouling. Chlorine is sometimes
added to the backflush to destroy bacteria.
Backflushing and chemical cleaning restore the
original porosity and flux rates, permitting the filter
to operate indefinitely.

Chemical cleaning is routinely done only onl:e a
week, unless there are unusually high levels of
suspended solids in the influent. The cleaning
solution is a mixture of caustic-based detergent and
hydrogen peroxide disinfectant. Membranes of water
systems with iron in their influent may require
cleaning with hydrochloric acid. Methods for disposal
of the spent cleaning solutions must comply with all
applicable regulations.

One manufacturer has developed the self-cleaning
"radial pulse" system. This cleaning innovation
periodically injects gas under high pressure into the
center of the hollow fibers. The specially designed
membrane expands as the gas passes through, thus
removing materials fouling the membrane. Radial
pulse cleaning prolongs the effectiveness of the
membrane and thus extends the time between
chemical cleanings.

Another manufacturer has developed a self·cleaning
hollow-fiber membrane filter system that uses a flow
of water from the outside to the inside of the fibers to
clean the membranes. A water stream is tangentially
introduced outside of the fiber. The filter system then
collects filtrate in the interior of the fiber, and the
rejected stream of concentrate is either recycled or
discharged. Continuous recycling permits extremely
high filtered water recovery rates of up to 99 percent.
This system uses a more porous fiber than the more
traditional inside-to-outside design that is only about
70 percent porous with a 0.21-lm nominal pore size.
The higher porosity of these membranes allow for



52 Upgrading Existing or Designing New Drinking Water Treatment Facilities

Chemical Resistant Membranes
Non·Corroslve Piping System ----...

Clean In Place System ----

Stainless Steel

Skid Mounted ----;~.iiiii .,••••••Frame

PrefiltrabOn and Pretreatment System
When ReqUired

Figure 4-13, Skid-mounted membrane filtration aasembly.

Microprocessor Controls for
Radial Pulse. CIP System, and
Membrane Integnty Check

1---- Stainless Steel
Centrifugal Pumps

treatment of influent with higher suspended solids
concentrations, These filters will meet turbidity
standards. exclude all Giardia cysts. and remove
coliform and other bacteria. but will not remove
viruses.

System Costs
Cost data for membrane filter units for small systems
are contained in Table 4-8. The total costs range from
SO. 371m3 for the largest systems to $1.21/m3 for the
smallest systems ($1.38 to $4.56/1,000 gal).

Potential Problems
The primary application concerns with membrane
filters are membrane failure and organics removal
effectiveness, Pilot testing is needed to qualify each
application. because of the lack of experience with the
process. Membrane failure is a major concern because
the membrane is the only barrier between potentially
pathogenic microbial contaminants and the finished
water. Most other treatment systems have multiple
barriers to pathogenic breakthrough. To guard
against this potential problem, some membrane
systems include features that trigger an operational
shutdown or activate an alarm. One manufacturer
includes a manual or automatic device to verify the
integrity of each membrane.

The second concern is that membrane filters may not
be effective in removing certain organic components,
Larger membranes of about 0.2 11m will not

effectively remove organic materials contributing
color. Smaller inside-to-outside membranes of about
0.1 11m will remove smaller particles, but when
influent contains organic materials that contribute to
color, such as humic or fulvic acids, supplemental
treatments may be necessary.

Pilot testing of membrane systems is generally
necessary to establish design criteria and operating
parameters. The paucity of available data
necessitates pilot testing. The only known membrane
filter used for water supply treatment is in Keystone,
Colorado. Most membrane experience has been in the
medical and electronic fields where tap water is
treated for special high purity applications.

4.6.2 Cartridge Filtration
Cartridge filters are considered an emerging
technology suitable for removing microbes and
turbidity in small systems. These filters are
mechanically simple but manually operated, so they
could be expensive to operate. They also require low
turbidity influent. Cartridge filters use ceramic or
polypropylene microporous filter elements that are
packed into pressurized housings. They operate by
the physical process of straining the water through
porous membranes and can exclude particles down to
0,2 11m. The pore sizes that are suitable for producing
potable water range from 0.2 to 1.0 11m. The ease of
operation and maintenance of cartridge filters makes
them very attractive for small systems,



Filtration Technologies 53

Table 4-8. Estimated Costs lor Supplementing Surface Water Treatment by Package Membrane Filtration
Plants ($1978)

Category
Planl Capaclly.

MGO
Average Flow.

MGO
Capital Cost.

$1.000
Operation and Malnlenance Costs

$1.000Iyr' el'.OOO gal
Total Cost.
el'.OOO gal

1

2
3
4

0.026
0.068
0.166

0.50

0.013
0.045
0.130

0.40

142

269

503
1.144

50 105.2
9.8 53.7

26.0 54.7
67.7 46.4

4556
2268
179.2

1384

turbidities of2 NTU or less, depending on the pore
size of the filter. Another manufacturer incorporates
particles of silver into the ceramic filters to prevent
bacterial growth.

Following this initial selection, the basic process
concerns for the various alternatives should be
identified, including the following:

• Turbidity removal performance
• Color removal performance
• Giardia removal performance
• Cleaning cycle frequency
• Necessary chemicals

4.7.1 Steps in an Evaluation
The first step in selecting a new water treatment
technology is to review all raw water quality data to
establish the requirements for the potential
alternatives. Next, a list of alternative technologies
should be compiled. The considered alternatives must
be able, in theory or as proven under similar
conditions, to solve the problems identified with the
current filtration system. Once the potential
alternatives are selected, one must determine the
necessity of pilot or bench-scale tests. If the desired
performance of one or more of the alternatives is in
doubt, testing is appropriate. (Testing is always
useful if time and budget allow.) Otherwise,
literature surveys, bench-scale studies, or pilot test
results can be used to derive performance
characteristics and design considerations for each
alternative. For small systems, the alternatives for a
particular application may include slow sand filters,
package plants, diatomaceous earth ftltration, or
membrane filters.

4.7 Selecting the Appropriate Filtration
Treatment System

This section discusses considerations in selecting an
appropriate filtration technology. First, it discusses
the steps involved in selecting any filtration system.
Next, it discusses the role and objectives of pilot
studies, flocculation and sedimentation studies, and
filtration studies in selecting the specific operating
characteristics for selected filtration technologies.

Prechlorination is recommended to prevent surface­
fouling microbial growth on the cartridge filters and
reduce microbial pass-through. Except for chlorine,
no chemical additions are necessary. There is a lack
ofdata concerning the efTectiveness of cartridge
filters for viral removal.

In one manufacturer's unit, cleaning the ceramic
cartridge filters entails cleaning each vertical filter
element with a hand-operated hydraulically driven
brush that fits over the element. Some
manufacturers use disposable polypropylene filter
elements in multi-cartridge stainless steel housing to
avoid the cleaning procedures. This type of unit is
available with capacities ranging from 0.13 to 45.4
Usee (2 to 720 GPM). The primary disadvantage of
the disposable polypropylene membrane is that it can
only be cleaned once before disposal. Manufacturers'
guidelines state that these filters have service
periods ranging from 5 to 20 days with influent

Operation and Maintenance
These systems are operationally simple, apart from
cleaning and membrane replacement. There is no
need for skitted personnel; personnel are necessary
only for general maintenance. Ceramic membranes
may be cleaned and used for repeated filter cycles.
Polypropylene cartridges become fouled relatively
quickly and must be replaced with new units.

• Processes Include a complete package membrane hltratlOn uOll. clearwell storage. and sludge dewalering lagoons With
liquid sludge hauling.

1 MGD 2 0.044 m3tsec: 1.000 gallons ~ 3.78 m3

Source: U.S. EPA (1979).

One manufacturer uses single microporous ceramic
filter elements packaged together in a cartridge
housing with flow capacities of up to 1.5 Usec (24
GPM). This filter has pore sizes as small as 0.2 11m
and is suitable for influent with moderate levels of
turbidity, algae, and microbial contaminants. The
clean filter pressure drop is about 3.2 kglcm2 (45 psi),
while the pressure drop during cleaning reaches
about 6.2 kglcm2 (88 psil.

Application Conslderat/ons
Roughing filters, for pretreatment prior to cartridge
filtration, are sometimes necessary to remove larger
suspended solids and prevent the rapid fouling of the
cartridges. Roughing filters can be rapid sand filters,
multimedia filters, or fine mesh screens.



54 Upgrading Existing or Designing New Drinking Water Treatment Facilities

• Chemical dosages
• Requisite operational skill
• Applicable regulatory standards
• Necessary sludge management

In the next stage, conceptual designs and
preliminary layouts for selected alternatives are
prepared. Also, construction costs for the alternatives
should be developed. One should compare all
alternatives for reliability, simplicity, flexibility, and
ease of implementation, to select the appropriate
application. Finally, one can proceed with the final
design.

4.7.2 Need tor Pilot Studies
A pilot study is a broad term used for small-scale
testing ofeither complete water treatment processes
or merely individual processes. Pilot studies are used
to evaluate alternate treatment options and
operating techniques. Pilot tests can be relatively
short or very long in duration. For example, time
requirements for pilot tests of rapid filtration are
about 2 weeks; for slow sand filtration, 2 to 4 months;
and for corrosion inhibitors, up to 6 months. These
tests may be continuous or intermittent. The longer,
more involved tests are more expensive. To avoid
unnecessary costs, pilot tests should have clearly
delineated objectives to preventincluding extraneous
evaluations. Yet they should be performed long
enough to encounter the full range of raw water
conditions and process design parameters.

Simple jar tests are usually sufficient to evaluate
procedures for traditional coagulation, flocculation,
sedimentation, and filtration processes. However,
new or innovative technologies usually require the
more extensive pilot tests.

Pilot tests have been endorsed by field experts for
many years to assess precise design specifications,
operational recommendations, and chemical
applications procedures. In addition, pilot tests are
required for some technologies to adjust individual
processes to specific local water conditions. Pilot tests
are also used to identify unforeseen design and
operating problems, demonstrate operation to
regulatory authorities, and develop better
information concerning capital and operating costs.
Pilot studies may also be a prerequisite to obtaining
conditional regulatory approval. They are especially
needed for new and emerging technologies and for
accepted technologies with innovative elements, such
as tube settlers or mixed-media filters.

Pilot studies are important to ensure the suitability
of a small-scale prototypical plant for a particular
application. This is especially true for raw water with
difficult treatment"aspects or poor quality, such as
highly polluted water with high concentrations of
organics, iron, manganese, and algae. Pilot tests are

also particularly necessary for plants that use new
short-detention and high-rate processes or where
direct filtration is being considered.

4.7.3 Flocculation and Sedimentation
Studies

Full-scale flocculation and sedimentation studies are
necessary because it is difficult to extrapolate the
performance of pilot-scale flocculation and
sedimentation tanks to full-scale plants. Since
flocculator efficiency is directly related to volume,
smaller flocculators perform more efficiently than
their full-scale counterparts. Consequently, pilot
flocculation studies do not provide results applicable
to full-scale facilities.

Traditional sedimentation basins present even
greater extrapolation problems. Since small-scale
versions cannot duplicate the process of traditional
basins, which are generally 2.7 to 4.5 m (9 to 15 ft)
deep, full-scale sedimentation studies are also
necessary. However, tube settlers can be evaluated
on a pilot scale. Figure 4-14 shows a sample test
module for a settling tube. These pilot-scale units can
be suspended from existing basin walls or collection